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AR R A AR £
KA BAL 15 & A4 o (FQ-000273)
A A M 2022. 4. 20
ILRELMR/ AT BRI
FEE LA/ A S /
T 6 o (%) 100
A A (m) 20
8% B dn i RRA ANEA
& 18 AR @ AR () 0. 6362
| AR A (C) 76.1 77.0 78. 1
i AR E (%) 27. 3 971 28. 1
o I8 4R (/) 6.3 5.9 6.1 /
# R AR (m/h) 14400 13618 13878
FF o R E (m/h) 8275 7742 7753
4 8E (%) 20. 6 20.5 20.5
Hoin 45
#l] 3 B
R ¥k FZk e
&% X (ng TEQ/m?) 0. 086 0. 088 0. 093 0. 089
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WEHE (Report No.):  HC220721
B K FA ARG SR AT LA R
B hm5 HC22072100101 RAHE 2. 8204m? BAE 20. 6%
—RER 52K B (ps) IR B(p) i f(pn) | B Y B E(TEQ)
ng/m? ng/m? ng/m?® I-TEF ng/m?®
% 2,3,7.8-TCDD N.D. 0.0018 0.0002 x1 0.0018
fﬁé 1,2,3,7.8-PeCDD N.D. 0.0045 0.0005 x0.5 0.0022
- 1,2,3.4,7,8-HxCDD N.D. 0.0027 0.0003 x0.1 0.00027
; 1,2.3,6,7.8-HxCDD N.D. 0.0045 0.0005 x0.1 0.00045
M 1,2.3,7,8,9-HxCDD N.D. 0.0081 0.0009 x0.1 0.00081
- 1,2.3.4,6,7,8-HpCDD 0.003 0.054 0.001 %0.01 0.00054
2 0CDD 0.005 0.090 0.0004 %0.001 0.000090
PCDDs % & 0.0092 0.17 - - 0.0062
2,3,7,8-TCDF 0.011 0.20 0.0005 x0.1 0.02
1,2,3,7,8-PeCDF 0.0055 0.099 0.0004 x0.05 0.0050
% 2,3,4,7,8-PeCDF 0.0047 0.085 0.0004 x0.5 0.042
ft 1,2,3,4,7,8-HXxCDF 0.0025 0.045 0.0004 %0.1 0.0045
=, 1,2,3,6,7,8-HXCDF 0.0019 0.034 0.0005 x0.1 0.0034
’:}:; 1,2,3,7,8,9-HxCDF 0.0005 0.0090 0.0005 %0.1 0.0009
ok 2,3,4,6,7,8-HXCDF 0.0015 0.027 0.0006 x0,1 0.0027
# 1.2,3,4,6,7,8-HpCDE 0.0042 0.076 0.0004 x0.01 0.00076
1,2.3,4,7,8,9-HpCDF 0.0011 0.020 0.0006 x0.01 0.0002
OCDF 0.005 0.090 0.001 *0,001 0.000090
PCDFs &% 0.038 0.68 - - 0.080
—2 3% & ¥ (PCDDs+PCDFs) 0.047 0.85 2 . 0.086

Hik:

SR (pe): R IR R M R AR,

A (p): ZEIIRENINAS R E I

#FMW S EkE (TEQ) : W H A4 F23,7.8-TCDD G9/MERAE;
Sk AT A IR, HE SN S R E 2 g IRt
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Bk £ BRI SR A AR
Mt th 5 HC22072100102 RHEE 2. 8045m? LAE 20. 5%
bt 3 3 5 MR (ps) Yk (p) ¥t FR(pn) | F Y ERE(TEQ
ng/m? ng/m? ng/m?3 I-TEF ng/m?3
4 2,3,7,8-TCDD N.D. 0.0036 0.0004 x| 0.0036
ié 1.2,3.7.8-PeCDD N.D. 0.0063 0.0007 0.5 0.0032
== 1,2.3,4,7,8-HxCDD N.D. 0.0036 0.0004 x0.1 0.00036
f; 1,2,3,6.7,8-HxCDD N.D. 0.0045 0.0005 %(0.1 0.00045
5"_‘* 1,2.3,7,8,9-HxCDD N.D. 0.0054 0.0006 x(0.1 0.00054
% 1,2.3,4,6,7,8-HpCDD 0.0026 0.047 0.0004 x0.01 0.00047 .
® 0CDD 0.007 0.13 0.001 x0.001 0.00013
PCDDs &% 0.011 0.20 - - 0.0088 \ |
2,3,7,8-TCDF 0.0093 0.17 0.00004 x0.1 0.017 ':'(l%
1,2,3,7,8-PeCDF 0.0054 0.097 0.0008 x0.05 0.0048 \
% 2,3,4,7,8-PeCDF 0.0047 0.085 0.0007 x(0.5 0.042
ft 1,2.3,4,7,8-HxCDF 0.0025 0.045 0.0002 x0.1 0.0045 f{
=) 1,2.3,6,7,8-HxCDF 0.0026 0.047 0.0004 x0.1 0.0047 ﬂ
jf; 1,2.3,7,8,9-HXCDF 0.0005 0.0090 0.0003 x0.1 0.0009 =
ok 2,3.4,6,7,8-HXCDF 0.0017 0.031 0.0003 x0.1 0.0031
“é” 1,2,3.,4,6,7,8-HpCDF 0.0061 0.11 0.0004 x0.01 0.0011
1,2.3,4,7.8.9-HpCDF 0.0014 0.025 0.0006 x0.01 0.00025 }
B OCDF 0.013 , 0.23 0.0009 x0.001 0.00023
PCDFs & ¥ 0.047 0.85 - . 0.079
—EFEE (PCDDs+PCDFs) 0.058 1.0 . . 0.088
FE: T () =B ERAN AL
WKk B (p): TR IIK R A93% A R E e HE,
AW Y ERA (TEQ) : AH A4 % F2,3,7.8-TCOD AR iR,
SR AR T AR PR, A S S R H R
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B3 R R AR SR Fe it A R
A5 HC22072100103 FAHE 2. 7932m SR 20. 5%
—eB R 52 ) i (ps) e H K A (p) i B(pm) | A% FKE(TEQ)
ng/m? ng/m?® ng/m?® I-TEF ng/m?®
4 2,3,7,8-TCDD N.D. 0.0018 0.0002 x1 0.0018
i
" 1,2,3,7,8-PeCDD N.D. 0.0036 0.0004 0.5 0.0018
f; 1.2,3.4,7,8-HxCDD N.D. 0.0018 0.0002 x0.1 0.00018
*x
3 1,2,3,6,7,8-HxCDD N.D. 0.0027 0.0003 x0.1 0.00027
H 1,2,3,7.8,9-HxCDD N.D. 00027 0.0003 x0.1 0.00027
5 1,2,3,4,6,7,8-HpCDD 0.0028 0.050 0.0005 x0.01 0.0005
% 0CDD 0.0085 0.15 0.0007 %0.001 0.00015
PCDDs # & 0.012 021 - . 10,0050
2,3,7,8-TCDF 0.0078 0.14 0.0004 x0.1 70,014
1,2,3,7,8-PeCDF 0.0059 0.11 0.0003 %0.05 0,005
oy
% 2,3,4,7,8-PeCDF 0.0056 0.10 0.0004 x0.5 X008
f,é 1,2.3.4,7,8-HxCDF 0.0031 0.056 0.0004 <01 ¢ 040056
z 1,2,3,6,7,8-HxCDF 0.0027 0.049 0.0005 %0.1 0.0049
"
:f% 1,2,3.7,8.9-HxCDF ND. 0.0036 0.0004 x0.1 0.00036
ok 2.3,4,6,7.8-HxCDF 0.0029 0.052 0.0005 x0.1 0.0052
i 1,2,3,4,6,7,8-HpCDF 0.01 0.18 0.0003 x0.01 0.0018
1,2,3.4,7,8,9-HpCDF 0.0014 0.025 0.0003 x0.01 0.00025
OCDF 0.01 0.18 0.001 %0.001 0.00018
PCDFs & & 0.050 0.90 . . 0.088
ZwE3% ¥& (PCDDs+PCDFs) 0.062 1.1 . . 0.093
HED Rk (p): —REKEM A
BH K (p): B EA3NA AT REA,;
MY EkE (TEQ) : #HH A% F23,7.8-TCDD 49/ &K K ;
20 B AT AR PR, AN G R e 8 TR,
ok 47 75 25T Test Report End *#*
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